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[TestMode: TX low channel]; [Polarity: Vertical]

Radiated Emission Measuremeant

Project No.: RE Data #& 202211530 11:00:11
107.0  dBuvdm
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200
230000 231950 232000 230050  2340.00  [MHz) JIEF 00 2G50 230600 239550 2405.00
Site Polarization: Vertical Temperature: c)
Limit: FCC Part15 (FK) Power: Husmidity: HRH

EUT: Bluetooth headset
MIN: BH22QT15A
Mode: TX-L

Mote:

Reading Correct Measure-
Mo. Mk Freg.  Level Factor ment Limit Ower

MHz dBuv dB/m dBuvim  dBuvim @& Deteciorn Comment
1 2310.000 4540 -4.27 41.13 7400 <3287 peak
2 *  Z390.000 4632 -3.82 42.50 7400 -31.50 peak

Test Result: Pass
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[TestMode: TX high channel]; [Polarity: Horizontal]

Radiated Emission Meas urement

Project Mo RE Data #13 20221120 13:50:02
1070 dBué/m
”
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Lo / Y FEC Pastl’ [PE]
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24TEO00 240020 240240 ZAGAGO  ZAUG.E0D  [MHz) 9120 249340 249560 9760 2500.00
Site Polarization: Horizontal Temperature: <y
Limit: FCC Fart15 (FK) Power: Humdity: SRH

EUT: Bluetooth headset
MIN: BH22QT15A
Mode: TX-H

MNote:

Reading Correct Measure-
No. Mk Freg.  Level Factor ment Limit Over

MHz dBul dBim dBuiiim  dBuvim a8 Dietecion Comment
1 * 2483500 4432 -3.96 4026 7400 -3374 peak
2 2500.000 4334 =4.00 3934 7400 <3466 peak

Test Result: Pass
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[TestMode: TX high channel]; [Polarity: Vertical]

Radiated Emission Measurement

Progect Mo: RE Diata #14 30 135101
107.0  dBuVim
a7
o
Fima,
i i FCT Patd5 [PE)
T T
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5 m""\"wﬂ‘m"’\“’nﬂw-'-ﬂu SLTP r.ﬂ---w,)‘.ﬁu,fﬂy"'u"'-""wlrmﬁFML b B prdbns -"\"-NJ\W;:@:,‘:
270
47E.000 240020  Z4BZA0D 240460 240680  [MHz) 45120 249340 249560 249780 250000
Site Polarization: Vertical Temperature: <)
Limit: FCC Fart15 (FK) Fower: Humidity: SRH

EUT: Bluetooth headset
MIN: BHZ20QT 154
Mode: TX-H

MNote:

Reading Correct Measure-
Mo. Mk Freg.  Level Factor ment Limit Over

MHz dBuv dB/m dBuvim  dBu\im a8 Detecior Comment
1 * 2483500 4426 -3.96 4030 7400 -3370 peak
2 2500.000 42.20 =4.00 3820 7400 -3580 peak

Test Result: Pass

Remark:
1. Final Level =Receiver Read level + Correct factor
2. Correct factor = Antenna Factor + Cable Loss — Preamplifier Factor

3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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17 CONDUCTED BAND EDGES MEASUREMENT

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10 (2013) Section 7.8.8 & Section 11.13.3.2
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Jozu
Temperature 25C
Humidity 55%
17.1 LIMITS

In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the highest
level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak
Limit: | conducted power limits. If the transmitter complies with the conducted power
limits based on the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this paragraph shall
be 30 dB instead of 20 dB. Attenuation below the general limits specified in
§15.209(a) is not required. In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated
emission limits specified in §15.209(a) (see §15.205(¢)).

17.2- BLOCK DIAGRAM OF TEST SETUP
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17.3 TEST DATA

Pass: Please Refer To Appendix: Appendix1 For Details
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18 DWELL TIME

Report No.: BLA-EMC-202211-A5702
Page 41 of 86

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10 (2013) Section 7.8.4
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Jozu
Temperature 25C
Humidity 55%
18.1 LIMITS
Frequency(MHz) Limit
0.4S within a 20S period(20dB
bandwidth<250kHz)
902-928 i i
0.4S within a-10S period(20dB
bandwidth>250kHz)
0.4S within a period of 0.4S multiplied by the
2400-2483.5 number
of hopping channels
5725-5850 0.4S within a 30S period
18.2 BLOCK DIAGRAM OF TEST SETUP
===t 00
Hiy-rd o0
Ai=terd] OO @.
EUT
L =y
&—E’EH;/_
Qoo
[ ==
oot
[ 155%
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18.3 TEST DATA

Pass: Please Refer To Appendix: Appendix1 For Details

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com



Report No.: BLA-EMC-202211-A5702
Eﬂ BLUE ASIA Page 43 of 86

19 HOPPING CHANNEL NUMBER

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10 (2013) Section 7.8.3
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Jozu
Temperature 25C
Humidity 60%
19.1 LIMITS
Frequency range(MHz) Number of hopping channels (minimum)
902928 50 for 20dB bandw%dth <250kHz
25 for 20dB bandwidth >250kHz
2400-2483.5 15
5725-5850 75

19.2 BLOCK DIAGRAM OF TEST SETUP
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19.3 TEST DATA

Pass: Please Refer To Appendix: Appendix1 For Details
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20 CARRIER FREQUENCIES SEPARATION

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI| C63.10 (2013) Section 7.8.2
Test Mode (Pre-Scan) TX

Test Mode (Final Test) TX

Tester Jozu

Temperature 25C

Humidity 55%

20.1 LIMITS

| Limit: | 2/3 of the 20dB bandwidth base on the transmission power is less than 0.125W

20.2 BLOCK DIAGRAM OF TEST SETUP
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20.3 TEST DATA

Pass: Please Refer To Appendix: Appendix1 For Details
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21 APPENDIX

Report No.: BLA-EMC-202211-A5702

Page 45 of 86

Appendix1
Maximum Conducted Output Power
Condition | Mode Frequency Antenna Conducted Power Limit Verdict
(MHz) (dBm) (dBm)

NVNT | 1-DHI 2402 Antl -3.397 21 Pass
NVNT | I-DHI1 2441 Antl -2.975 21 Pass
NVNT | I-DHI1 2480 Antl -2.948 21 Pass
NVNT | 2-DHI 2402 Antl -2.422 21 Pass
NVNT | 2-DH1 2441 Antl -2.082 21 Pass
NVNT | 2-DHI 2480 Antl -2.046 21 Pass

Power NVNT 1-DH1 2402MHz Antl

Agilent Spectrum Analyzer - Swept SA
X1 R T RF S0Q  AC

ALIGNAUTO

03:04:27 PMMNov 28, 2022

[Center Freq 2.402000000 GHz ] Avg Type: Log-Pwr

PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

TRACE|1|234586
TYPE | M ittt
pET|P FN RN

Ref Offset 4.01 dB
10 dB/div. Ref 20.00 dBm
HILog

Mkr1 2.401 966 GHz

-3.397 dBm

10.0

000 ‘,

-100

=200

=300

-40.0

500

-B0.0

0o

Center 2.402000 GHz

Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts

Span 10.00 MHz

IM SG STATUS

Power NVNT 1-DH1 2441MHz Antl
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Agilent Spectrum Analyzer - Swept SA
ROT RF S0@  AC SENSEINT ALIGNAUTO 03:07:32 PMbay 28, 2022
[Center Freq 2.441000000 GHz ) Avg Type: Log-Pwr TRACENLI2 345 6
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 TYPE|M i v
IFGain:Low #Atten: 30 dB DET|P NNMMN
Mkr1 2.441 200 GHz
Ref Offset 403 dB
10 dBidiv  Ref 20.00 dBm -2.975 dBm
HILog
100
000 ,
100 o il .
00
700
Center 2.441000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts
[MSG STATUS |

Power NVNT 1-DHI1 2480MHz Antl

Agilent Spectrum Analyzer - Swept SA

R T RF Soe  Ac ALIGNAUTO 03:10:41 PM Moy 24
[Center Freq 2.480000000 GHz ) Avg Type: Log-Pwr TRAC 156
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 TYPE|M i v
IFGain:Low #Atten: 30 dB DET|P NNMMN
Mkr1 2.480 078 GHz
Ref Offset 408 dB
10 dBidiv  Ref 20.00 dBm -2.948 dBm
HILog
100
0.oo ,’ '
Ana ' ]
200 il %
-B0.0
700
Center 2.480000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts
[MSG STATUS |

Power NVNT 2-DH1 2402MHz Antl
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Agilent Spectrum Analyzer - Swept SA

R T RF S0Q  AC SENSEINT) ALIGH AUTD 03:20:26 PMMov 28, 2022
[Center Freq 2.402000000 GHz ) Avg Type: Log-Pwr TRACE[[[ 23156
PNO: Fast -+~ Trig:Free Run Avg|Hold: 100/100 TIEE i

IFGain:Low #Atten: 30 dB CET|P NNNNN

Ref Offset 4.01 dB
10 dB/div. Ref 20.00 dBm
HILog

Mkr1 2.402 146 GHz
-2.422 dBm

10.0

-E0.0

0o

Center 2.402000 GHz
Res BW 2.0 MHz

Span 10.00 MHz
#VBW 6.0 MHz Sweep 1.333 ms (10001 pts

[MSG

STATUS |

Agilent Spectrum Analyzer - Swept SA

Power NVNT 2-DHI 2441MHz Antl

10 dB/div. Ref 20.00 dBm
HILog

R T RF Soe  Ac ALIGH AUTD 03:21:17 PMMov 28, 2022
[Center Freq 2.441000000 GHz . Avg Type: Log-Pwr
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 A
IFGain:Low #Atten: 30 dB DET|P NNNMNN
Mkr1 2.441 069 GHz
Ref Offset 4.03 dB .
-2.082 dBm

10.0

-E0.0

0o

Center 2.441000 GHz
Res BW 2.0 MHz

Span 10.00 MHz
#VBW 6.0 MHz Sweep 1.333 ms (10001 pts

[MSG

STATUS |

Power NVNT 2-DH1 2480MHz Antl
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Agilent Spectrum Analyzer - Swept SA

R T RF Soe  Ac SEMSEIMT] ALIGNAUTO 03:32:35 PM Moy 28, 2022
[Center Freq 2.480000000 GHz . Avg Type: Log-Pwr TRACE[1]2 3 4
. +p. Trig:Free Run Avg|Hold: 1001100 THPE | ittt
PNO: Fast DET|P MM MNKN
IFGain:Low #Atten: 30 dB
Ref Offset 4.08 dB Mkr1 2.480 144 GHz
10 dBidiv  Ref 20.00 dBm -2.046 dBm
HILog
100
0.00 ,
r_v,,.ﬁ"'"" & T Momy,
00 A o
ﬁf:f‘
-B0.0
700
Center 2.480000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts
[MSG STATUS |
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-20dB Bandwidth
Condition | Mode Frequency | Antenna | -20 dB Bandwidth Limit -20 dB Verdict
(MHz) (MHz) Bandwidth (MHz)

NVNT | 1-DH1 2402 Antl 0.982 N/A Pass
NVNT | 1-DH1 2441 Antl 0.93 N/A Pass
NVNT | 1-DH1 2480 Antl 0.92 N/A Pass
NVNT | 2-DH1 2402 Antl 1.261 N/A Pass
NVNT | 2-DH1 2441 Antl 1.27 N/A Pass
NVNT | 2-DH1 2480 Antl 1.253 N/A Pass

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com

-20dB Bandwidth NVNT 1-DH1 2402MHz Ant1

Agilent Spectrum Analyzer - Occupied BW
X FT RF

SEMSEIMT]

ALIGHAUTO

03:04:43 PM Moy 28, 2022

enter Freq 2.402000000 GHz

Center Freq: 2.402000000 GHz

#IFGain:Low

—s— Trig:Free Run
#Atten: 30 dB

AvglHold: 1001100

Radio Std: None

Radio Device: BTS

Ref Offset 4.01 dB
10 dBidiv Ref 24.01 dBm

Mkr3 2.402492 GHz
-26.362 dBm

Log
14.0

401

-5.99

-16.0

-26.0

-36.0

-46.0

-56.0

-B6.0

|Center 2402 GHz
Res BW 30 kHz

#VBW 100 kHz

Span 2 MHz
Sweep 2.667 ms

Occupied Bandwidth Total Power 2.42 dBm
859.59 kHz

Transmit Freq Error 1.160 kHz OBW Power 99.00 %

x dB Bandwidth 982.0 kHz x dB -20.00 dB

STATUS

-20dB Bandwidth NVNT 1-DHI1 2441MHz Antl
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nt Spectrum Analyzer - Occupied BW
S0Q  AC

SEMNSEINT

ALIGNAUTO

03:07:44 PMMov 28, 2022

LXI T RF
[Center Freq 2.441000000 GHz

#IFGain:Low

.

Center Freq: 2.441000000 GHz
Avg|Hold: 100100

Trig: Free Run
#Atten: 30 dB

Radieo Std: Nene

Radio Device: BTS

10 dBidiv Ref 24.03 dBm

Mkr3 2.441471 GHz
-25.414 dBm

|| Ref Offset 4.03 dB

Log

14.0
403

-5.97
-16.0

-26.0

-36.0
-46.0

-56.0
-B6.0

ICenter 2.441 GHz
Res BW 30 kHz

#VBW 100 kHz

Span 2 MHz
Sweep 2.667 ms

Occupied Bandwidth

854.34 kHz

Transmit Freq Error
x dB Bandwidth

6.368 kHz
930.0 kHz

Total Power

OBW Power
x dB

2.97 dBm

99.00 %
-20.00 dB

STATUS

-20dB Bandwidth NVNT 1-DHI 2480MHz Antl

Agilent Spectrum Analyzer - Occupied BW
I S0Q  AC

SEMNSEINT

ALIGNAUTO

03:10:54 PMMov 28, 2022

XI R T RF
[Center Freq 2.480000000 GHz

#IFGain:Low

.

Center Freq: 2.480000000 GHz

Trig: Free Run
#Atten: 30 dB

Radieo Std: Nene

Avg|Hold: 100100
Radio Device: BTS

Ref Offset 4.08 dB
10 dBidiv Ref 24.08 dBm

Mkr3 2.480467 GHz
-24.181 dBm

Log

14.1
408

-5.92
-15.9

258

-359

159 b

-56.9

659

ICenter 2.48 GHz
Res BW 30 kHz

#VBW 100 kHz

Span 2 MHz
Sweep 2.667 ms

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

853.81 kHz

7.301 kHz
919.8 kHz

Total Power

OBW Power
x dB

3.08 dBm

99.00 %
-20.00 dB

STATUS

-20dB Bandwidth NVNT 2-DH1 2402MHz Antl
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nt Spectrum Analyzer - Occupied BW
S0Q  AC SENSEINT) ALIGH AUTD 03:20:38 PMMov 28, 2022

XI R T RF
Eenter Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: Nene
I +p. Trig:Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 2.402635 GHz

Log

Ref Offset 4.01 dB
||1u dBidiv Ref 24.01 dBm -24.888 dBm

14.0
401

-5.99

16.0 ey P ] Pyl k" i | IPYETha V) 92 “ “
(e L4

-26.0

-36.0

460 [ — B e e

-56.0
-B6.0

ICenter 2.402 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms

Occupied Bandwidth Total Power 2.37 dBm
1.1689 MHz

Transmit Freq Error 4.340 kHz OBW Power 99.00 %
x dB Bandwidth 1.261 MHz x dB -20.00 dB

IMSG STATUS

-20dB Bandwidth NVNT 2-DHI1 2441 MHz Antl

Agilent Spectrum Analyzer - Occupied BW

S0R  ac SEMNSEINT ALIGNAUTO 03:31:30 PMMov 28, 2022

X R RF
Eenter Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: Nene
I +p. Trig:Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 2.441644 GHz
Ref Offset 4.03 dB
||1u dBidiv R:f 245.e03 dBm -25.863 dBm

Log

14.0
403

-5.97

-26.0

-36.0
-46.0

-56.0

66.0

ICenter 2.441 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms

Occupied Bandwidth Total Power 2.61 dBm
1.1787 MHz

Transmit Freq Error 8.954 kHz OBW Power 99.00 %

x dB Bandwidth 1.270 MHz x dB -20.00 dB

IMSG STATUS

-20dB Bandwidth NVNT 2-DH1 2480MHz Antl

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com
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nt Spectrum Analyzer - Occupied BW

LXI IE RF S0Q  AC SENSE:INT ALIGHALTO 03:33:02 PMNov 28, 2022
Eenter Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.480633 GHz
Ref Offset 4.08 dB
||1Lu deidiv Ref 24.08 dBm -24.768 dBm
og
14.1
408
-5.92
-15.9
258 K
-35.9
59 | - -
559
659
ICenter 2.48 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms
Occupied Bandwidth Total Power 2.68 dBm
1.1701 MHz
Transmit Freq Error 6.961 kHz OBW Power 99.00 %
x dB Bandwidth 1.253 MHz x dB -20.00 dB
IMSG STATUS

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com
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Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT 1-DH1 2402 Antl 0.85946
NVNT 1-DH1 2441 Antl 0.87946
NVNT 1-DH1 2480 Antl 0.86762
NVNT 2-DHI1 2402 Antl 1.1649
NVNT 2-DHI1 2441 Antl 1.1754
NVNT 2-DHI1 2480 Antl 1.1892

OBW NVNT 1-DHI 2402MHz Antl

Agilent Spectrum Analyzer - Occupied BW

X T RF S0R  AC SENSEINT ALIGHN ALTO 03:04:37 PMMov 28, 2022
Eenter Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 4.01 dB
10 dBldiv Ref 24.01 dBm
Log
14.0
4.01
-5.99
-16.0
-26.0
-36.0
-46.0
-56.0
-B6.0 |
|
ICenter 2.402 GHz Span 3 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 2.50 dBm
859.46 kHz
Transmit Freq Error 2.807 kHz OBW Power 99.00 %
x dB Bandwidth 978.7 kHz x dB -20.00 dB
MSG STATUS.

OBW NVNT 1-DHI 2441MHz Antl
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nt Spectrum Analyzer - Occupied BW

LXI T RF S0R  AC SENSEINT ALIGHN ALTO 03:07:38 PMNov 28, 2022
Eenter Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 4.03 dB
10 dBldiv Ref 24.03 dBm
Log
14.0
4.03
-5.97
-16.0
-26.0
-36.0
-46.0 =
-56.0 T
g e I
ICenter 2.441 GHz Span 3 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 2.79dBm
879.46 kHz
Transmit Freq Error 1.420 kHz OBW Power 99.00 %
x dB Bandwidth 913.7 kHz x dB -20.00 dB
MSG STATUS.

OBW NVNT 1-DHI 2480MHz Ant1

Agilent Spectrum Analyzer - Occupied BW

X1 R T RF S0R  AC SENSEINT ALIGHN ALTO 03:10:48 PMNov 28, 2022
Eenter Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 4.08 dB
10 dBldiv Ref 24.08 dBm
Log
14.1
4.08
-5.92
-15.9
-25.9
-35.9
459
-55.9
-65.9
ICenter 2.48 GHz Span 3 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 3.10dBm
867.62 kHz
Transmit Freq Error 6.963 kHz OBW Power 99.00 %
x dB Bandwidth 919.7 kHz x dB -20.00 dB
MSG STATUS.

OBW NVNT 2-DHI 2402MHz Antl

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com
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nt Spectrum Analyzer - Occupied BW

LXI T RF S0R  AC SENSEINT ALIGHN ALTO 03:29:32 PMMov 28, 2022
Eenter Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 4.01 dB
10 dBldiv Ref 24.01 dBm
Log
14.0
4.01
-5.99
160 A
-26.0
-36.0
-46.0 i
-56.0
-B6.0
ICenter 2.402 GHz Span 3 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 2.57 dBm
1.1649 MHz
Transmit Freq Error 5.725 kHz OBW Power 99.00 %
x dB Bandwidth 1.261 MHz x dB -20.00 dB
MSG STATUS.

Agilent Spectrum Analyzer - Occupied BW

OBW NVNT 2-DHI 2441MHz Antl

X1 R T RF S0R  AC SENSEINT ALIGHN ALTO 03:31:23 PMNov 28, 2022
Eenter Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 4.03 dB
10 dBldiv Ref 24.03 dBm
Log
14.0
4.03
-5.97
-16.0
-26.0
-36.0
-46.0
560 b
-B6.0
ICenter 2.441 GHz Span 3 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 2.59 dBm
1.1754 MHz
Transmit Freq Error 5.509 kHz OBW Power 99.00 %
x dB Bandwidth 1.247 MHz x dB -20.00 dB
MSG STATUS.

OBW NVNT 2-DHI 2480MHz Antl
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nt Spectrum Analyzer - Occupied BW
S0Q  AC

SEMNSEINT

ALIGNAUTO 03:33:01 PMMov 28, 2022

LXI T RF
[Center Freq 2.480000000 GHz

#IFGain:Low

Center Freq: 2.480000000 GHz Radio Std: Nene

+p. Trig:Free Run
#Atten: 30 dB

Avg|Hold: 100100
Radio Device: BTS

Ref Offset 4.08 dB

Log

||10 dBidiv Ref 24.08 dBm

14.1

408

-5.92

159

258

-359

-15.9

-55.9 b

659

ICenter 2.48 GHz
Res BW 30 kHz

#VBW 100 kHz Sweep 3.333 ms

Span 3 MHz

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

1.1892 MHz

4.821 kHz
1.287 MHz

Total Power

OBW Power
x dB

2.40 dBm

99.00 %
-20.00 dB

STATUS
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Band Edge
Condition | Mode Frequency Antenna Hopping Max Value Limit | Verdict
(MHz) Mode (dBe) (dBc)
NVNT | I-DHI1 2402 Antl No-Hopping -50.76 -20 Pass
NVNT | 1-DHI 2480 Antl No-Hopping -50.53 -20 Pass
NVNT | 2-DH1 2402 Antl No-Hopping -50.31 -20 Pass
NVNT | 2-DHI1 2480 Antl No-Hopping -51.42 -20 Pass

Band Edge NVNT 1-DH1 2402MHz Ant1 No-Hopping Ref

Agilent Spectrum Analyzer - Swept SA

XXt R T RF S0Q  AC SENSEINT ALIGHAUTO 03:04:48 PMMov 28, 2022
[Center Freq 2.402000000 GHz ) Avg Type: Log-Pwr TRACE]1]2 345 6
PHO: Wide —»— Trig:Free Run Avg|Hoeld: 100/100 ki sl
IFGain:Low #Atten: 30 dB DET|P NMHNKHM
Mkr1 2.401 848 GHz
Ref Offset 4.01 dB =
10dB/div  Ref 20,00 dBm -3.658 dBm
JILog
10.0
0.00 0
0.0 F
-20.0
-30.0
400
-50.0
60.0
-70.0
Center 2.402000 GHz Span 8.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)

IMSG

STATUS |

Band Edge NVNT 1-DH1 2402MHz Ant1l No-Hopping Emission
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nt Spectrum Analyzer - Swept SA

I R T RF Soe  Aac SEMSEIMT] ALIGNAUTO 03:04:51 PM Moy 28, 2022
[Center Freq 2.356000000 GHz ) Avg Type: Log-Pwr TRACE[[[ 23156
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 TYRE|M kit
| IFGain:Low #Atten: 30 dB CET|P NNNNN
Ref Offset 4.01 dB Mkr1 2.401 8 GHz
E%gB!div Ref 20.00 dBm -4.117 dBm
10.0
noo ’7
-10.0
200 =i |
-30.0 |
-40.0
-50.0
-50.0 R
-700
Start 2.30600 GHz Stop 2.40600 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)

=
SOV~ ANEWN

=
@ ||
2]

[ v ]

2.4018 GHz -4.117 dBm
2.400 0 GHz £6.362 dBm
2.390 0 GHz 58.362 dBm
2.327 2 GHz 54.422 dBm

FUNCTION 'wID

STATUS |

<

Band Edge NVNT 1-DH1 2480MHz Ant1 No-Hopping Ref

Agilent Spectrum Analyzer - Swept SA

R T RF Soe  Ac ALIGNAUTO 03:10:58 PM Moy 28, 2022
[Center Freq 2.480000000 GHz ) Avg Type: Log-Pwr
PNO: Wide -»— Trig:Free Run Avg|Hold: 1001100 LHAR A
IFGain:Low #Atten: 30 dB DET|P NNMMN
Mkr1 2.479 856 GHz
Ref Offset 408 dB
10 dBidiv  Ref 20.00 dBm -3.205 dBm
HILog
100
0.oo 0
Ana
/il
00
|
0.0
-B0.0 .
700
Center 2.480000 GHz Span 8.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms {1001 pts)

[MSG

STATUS |

Band Edge NVNT 1-DH1 2480MHz Antl No-Hopping Emission
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nt Spectrum Analyzer - Swept SA

I R T RF Soe  Aac SEMSEIMT] ALIGNAUTO 03:11:01 PM Moy 28, 2022
[Center Freq 2.526000000 GHz ) Avg Type: Log-Pwr TRACE[[ 23156
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 TYRE|M kit
| IFGain:Low #Atten: 30 dB CET|P NNNNN
Ref Offset 4.08 dB Mkr1 2.479 9 GHz
E%gB!div Ref 20.00 dBm -3.397 dBm
10.0 -
o.oo —0
-10.0 7
-200 - =253 ifm]
-30.0
-40.0
-50.0
a0 st
-700
Start 2.47600 GHz Stop 2.57600 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)

1 v [ _Fmcion ] Fweronn
2.479 9 GHz -3.397 dBm
2 2.483 5 GHz 5£4.264 dBm
3 25000 GHz £6.502 dBm
4 2.494 8 GHz £3.738 dBm
5
6
7
8
9
10 B
1 v
< I &
IMSG STATUS |

Band Edge NVNT 2-DH1 2402MHz Ant1 No-Hopping Ref

Agilent Spectrum Analyzer - Swept SA
I ALIGH AUTD 03:20:42 PMMov 28, 2022

R T RF S0Q  AC
Avy Type: Log-P'
Eenter Freq 2.402000000 GHz Pﬁde +p. Trig:Free Run A\.",gg|H¢¥Id: 1081!!100‘“

IFGain:Low #Atten: 30 dB

peT|P NNH KK

MKr1 2.401 856 GHzZ
Ref 20.00 dBm -3.417 dBm

10 dBIdiv
HILog

10.0

000 .

-0

=200

=300

-400

500

-B0.0 |-

0o

Center 2.402000 GHz Span 8.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms {1001 pts)

[M SG STATUS |

Band Edge NVNT 2-DH1 2402MHz Ant1 No-Hopping Emission
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nt Spectrum Analyzer - Swept SA

I R T RF S0Q  AC SENSEINT) ALIGH AUTD 03:20:45 PMMov 28, 2022
[Center Freq 2.356000000 GHz ) Avg Type: Log-Pwr TRACE[[ 23156
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 TVPE MWW

IFGain:Low #Atten: 30 dB DET|P NNNMN N

Ref Offset 4.01 dB
Ref 20.00 dBm

Mkr1 2.402 0 GHz
-4.903 dBm

||10 dBidiv
Log

10.0

0.00

&

-100

200

=534

300

-40.0

-50.0

-60.0 —

700

Start 2.30600 GHz
Res BW 100 kHz

#VBW 300 kHz

Stop 2.40600 GHz
Sweep 9.600 ms (1001 pts)

=
SOV~ ANEWN

=
@ ||
2]

2.402 0 GHz -4.903 dBm
2.400 0 GHz £2.717 dBm
2.390 0 GHz -55.906 dBm
23332 GHz $53.731 dBm

A R ]

FUNCTION 'wID

STATUS |

<

Band Edge NVNT 2-DH1 2480MHz Ant1 No-Hopping Ref

Agilent Spectrum Analyzer - Swept SA

ALIGNAUTO

03:33:12 PMMNov 28, 2022

R T RF Soe  Ac
[Center Freq 2.480000000 GHz

]

Trig: Free Run
#Atten: 30 dB

PHO: Wide +—»—
IFGain:Low

Avy Ty

Avg|Hold:

1001100

Log-Pwr

peT|P NNH KK

Ref Offset 4.08 dB

10 dB/div. Ref 20.00 dBm
HILog

Mkr1 2.480 024 GHz
-3.136 dBm

10.0

0.00

-0

=200

=300

-400

500

-E0.0

0o

Center 2.480000 GHz
Res BW 100 kHz

#VBW 300 kHz

Span 8.000 MHz
Sweep 1.000 ms {1001 pts)

[MSG

STATUS |

Band Edge NVNT 2-DH1 2480MHz Ant1l No-Hopping Emission
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Agilent Spectrum Analyzer - Swept SA

SEMNSEINT

ALIGNAUTO

Report No.: BLA-EMC-202211-A5702
Page 61 of 86

03:33:15 PMMov 28, 2022

, R T RF Soe  Aac
[Center Freq 2.526000000 GHz

__

PNO: Fast =+
IFGain:Low

Trig: Free Run
#Atten: 30 dB

TRACE|1|234586
TYPE | M ittt
DET|P NN KM N

Avy Type: Log-Pwr
Avg|Hold: 100100

Ref Offset 4.08 dB
Ref 20.00 dBm

Mkr1 2.479 9 GHz
-3.028 dBm

||10 dBidiv
Log

10.0

- ¢

0.00

-100

200

300

-40.0

-50.0

-60.0

700

Start 2.47600 GHz
Res BW 100 kHz

#VBW 300 kHz

Stop 2.57600 GHz
Sweep 9.600 ms (1001 pts)

=

SOV~ ANEWN
ZZZZ
— - —h

-
@ ||
2]

2.479 9 GHz
2.483 6 GHz
2.500 0 GHz
2.494 5 GHz

[ T _won ]
-3.028 dBm
56532 dBm
55350 dBm
54563 dBm

FUNC

STATUS
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Band Edge(Hopping)
Condition | Mode Frequency Antenna | Hopping Max Value Limit | Verdict
(MHz) Mode (dBe) (dBc)
NVNT | I-DHI1 2402 Antl Hopping -49.43 -20 Pass
NVNT | I-DH1 2480 Antl Hopping -49.45 -20 Pass
NVNT | 2-DHI 2402 Antl Hopping -49.18 -20 Pass
NVNT | 2-DHI1 2480 Antl Hopping -49.86 -20 Pass

Band Edge(Hopping) NVNT 1-DH1 2402MHz Antl Hopping Ref

Agilent Spectrum Analyzer - Swept SA

XXt R T RF S0Q  AC SENSEINT ALIGHAUTO 03:12:39 PMMov 28, 2022

[Center Freq 2.402000000 GHz ) Avg Type: Log-Pwr TRACE[1]234 56

PHO: Wide —»— Trig:Free Run Avg|Hold: 2000/2000 YRR MWW

IFGain:Low #Atten: 30 <B DET|P NN MM N

Mkr1 2.405 848 GHz

Ref Offset 4.01 dB =

10 dBldiv  Ref 20.00 dBm -3.586 dBm
JILog
10.0

ooo 0

100
200
-300
-400
-60.0
50.0
700

Center 2.402000 GHz Span 8.000 MHz

Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)

IMSG

STATUS |

Band Edge(Hopping) NVNT 1-DH1 2402MHz Antl Hopping Emission
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Agilent Spectrum Analyzer - Swept SA
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R T RF Soe  Aac SEMSEIMT] ALIGNAUTO 03:13:11 PM Moy 28, 2022
[Center Freq 2.356000000 GHz ) Avg Type: Log-Pwr TRACE[[[ 23156
PNO: Fast -+~ Trig:Free Run Avg|Hold: 200012000 TYRE|M kit
| IFGain:Low #Atten: 30 dB CET|P NNNNN
Ref Offset 4.01 dB Mkr1 2.404 9 GHz
E%gB!div Ref 20.00 dBm -3.536 dBm
10.0 4
o.oo ’
-10.0 \ i
-200 o
-30.0
-40.0
-50.0
ok
-700
Start 2.30600 GHz Stop 2.40600 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)

— FLUNCTION FUNCTI!

N f 2.404 8 GHz -3.536 dBm
N f 2.400 0 GHz £4.938 dBm
N f 2.390 0 GHz -55.090 dBm
N f 23786 GHz 53.027 dBm

=
SOV~ ANEWN

=
@ ||
2]

STATUS |

Band Edge(Hopping) NVNT 1-DHI1 2480MHz Antl Hopping Ref

Agilent Spectrum Analyzer - Swept SA

ALIGNAUTO 03:22:12 PMMNov 28, 2022

R T RF S0Q  AC
[Center Freq 2.480000000 GHz . Avg Type: Log-Pwr
PNO: Wide ~» Trig: Free Run Avg|Hold: 200012000

IFGain:Low #Atten: 30 dB

Ref Offset 4.08 dB

Mkr1 2.478 856 GHz
l1L%;iB!div Ref 20.00 dBm -3.103 dBm

10.0

0o ’

Ano

=200

=300

-400

500

-E0.0

0o

Center 2.480000 GHz Span 8.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms {1001 pts)

[M SG STATUS |

Band Edge(Hopping) NVNT 1-DH1 2480MHz Antl Hopping Emission

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com
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Agilent Spectrum Analyzer - Swept SA

R T RF Soe  Aac SEMSEIMT] ALIGNAUTO 03:22:46 PMMaoy 28, 2022
[Center Freq 2.526000000 GHz ) Avg Type: Log-Pwr TRACE[[[ 23156
PNO: Fast -+~ Trig:Free Run Avg|Hold: 200012000 TYRE|M kit
| IFGain:Low #Atten: 30 dB CET|P NNNNN
Ref Offset 4.08 dB Mkr1 2.476 2 GHz
E%gB!div Ref 20.00 dBm -3.087 dBm
oo,
o.oo o
-10.0 ‘
200 arserom]
-30.0
-40.0
-50.0 &
00 -
-700
Start 2.47600 GHz Stop 2.57600 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)

— [ v [ rcion [ o
N f 2.476 2 GHz -3.087 dBm
2 N f 2,483 5 GHz 5£4.981 dBm
3 N f 25000 GHz 55566 dBm
4 N f 24905 GHz £2555 dBm
5
6
7
8
9
10 B
1 v
< I &
IMSG STATUS |

Band Edge(Hopping) NVNT 2-DH1 2402MHz Antl Hopping Ref

Agilent Spectrum Analyzer - Swept SA

R T RF S0Q  AC ALIGH AUTD 03:35:13 PMMov 28, 2022
[Center Freq 2.402000000 GHz . Avg Type: Log-Pwr
PNO: Wide -»— Trig:Free Run Avg|Hold: 200012000
IFGain:Low #Atten: 30 dB

Mkr1 2.404 008 GHz
Ref Offset 4.01 dB
l1L%;iB!div R?ef 25.?10 dBm -3.541 dBm

10.0

0.00 ’

-0

=200

=300

-400

500

-E0.0

0o

Center 2.402000 GHz Span 8.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms {1001 pts)

[M SG STATUS |

Band Edge(Hopping) NVNT 2-DH1 2402MHz Antl Hopping Emission
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Agilent Spectrum Analyzer - Swept SA

R T RF Soe  Aac SEMSEIMT] ALIGNAUTO 03:35:45 PM Moy 28, 2022
[Center Freq 2.356000000 GHz ) Avg Type: Log-Pwr TRACE[[ 23156
PNO: Fast -+~ Trig:Free Run Avg|Hold: 200012000 TYRE|M kit
| IFGain:Low #Atten: 30 dB CET|P NNNNN
Ref Offset 4.01 dB Mkr1 2.405 9 GHz
E%gB!div Ref 20.00 dBm -3.433 dBm
10.0
o.oo 4
-10.0 ! P
200 |
-30.0
-40.0
-50.0
oo/ :
-700
Start 2.30600 GHz Stop 2.40600 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)

— [ v [ rcion Jrown
N f 2.405 9 GHz 3433 dBm
2 N f 2.400 0 GHz £6.424 dBm
3 N f 2.390 0 GHz £56.280 dBm
4 N f 2.348 5 GHz £2.729 dBm
5
6
7
8
9
10 B
1 v
< I &
IMSG STATUS |

Band Edge(Hopping) NVNT 2-DH1 2480MHz Antl Hopping Ref

Agilent Spectrum Analyzer - Swept SA

R T RF S0Q  AC ALIGH AUTD 03:32:45 PM Moy 28, 2022
[Center Freq 2.480000000 GHz . Avg Type: Log-Pwr
PNO: Wide -»— Trig:Free Run Avg|Hold: 200012000
IFGain:Low #Atten: 30 dB

Mkr1 2.478 856 GHz
Ref Offset 4.08 dB
l1L%;iB!div R?ef 25.?10 dBm -3.212 dBm

10.0

0.oo 0

A0 bt

=200

=300

-400

500

-E0.0

0o

Center 2.480000 GHz Span 8.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms {1001 pts)

[M SG STATUS |

Band Edge(Hopping) NVNT 2-DH1 2480MHz Antl Hopping Emission

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com
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